Body,container reach stacker, SRSC45H1 DNG

 

 

Item No.

Part No.

Description

Qty.

23

11478611

Plate, lock

1

24

A210204000162

Screw

12

25

12768778

Components, lower baffle

8

26

12812324

Plate, backup, slide block, upper

4

27

12812934

Pad, adjusting

8

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

28

A210110000213

Bolt M24×200GB5782 10.9

60

29

A229900007632

Nut

112

30

A210110000260

Bolt M24×160GB5782 10.9

52

31

60136999

Reductor

2

32

10265981

Ring, nut

2

33

60006613

Motor, gerotor

2

34

A210111000103

Bolt M12×60GB5783 10.9

20

35

A210204000206

Screw M12×35GB70.1 10.9

4

36

A820202004454

Bushing

4

37

12598170

Shaft, connecting

2

38

A820199003267

Plate, clamp, shaft

2

39

A210804000001

Fitting, Grease

2

40

A210401000016

Washer

8

41

A210111000108

Bolt M20×50GB5783

4

42

A210401000006

Washer

4

43

A210405000008

Washer

4

44

11335616

Plate, support

1

45

A210405000006

Washer

8

46

A210111000082

Bolt

4

47

A820101328029

Plate, connecting, slewing joint

1

48

13196906

Shaft, pin, connecting

2

49

13149184

Support, indication lamp

1

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

50

13697380

Platform, upper rotary

1

51

11135150

Bearing, slewing

1

52

10023667

Seat, rope-fastening

1

53

A210204000130

Screw M6×16GB70.1

4

54

A820210000292

Gear, small

2

55

A210111000293

Bolt

8

56

13016694

Plate, pressure

2

57

13016697

Plate, pressure

2

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

12588668

Seat, sliding block

1

2

11484175

Pin, spacing

2

 

 

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

A210770000195

Connector, pipe

4

2

A210804000002

Fitting, Grease

6

3

A210711000010

Connector

4

4

11783389

Pipe, oil

1

5

A229900010155

Clamp

6

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

60279623

Seal, oil, BASL

1

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

2

60322186

block

1

3

60123244

O-ring

1

4

60322187

block

1

5

A210609000084

O-ring

1

6

60123244

O-ring

1

 

 

 

 

 

 


 

 

Item No.

Part No.

Description

Qty.

1

60225676

Screw

6

2

60225677

Ring, seal, dustproof

1

3

60225678

Flange

1

4

60225679

Seal, oil

1

5

60225680

O-ring

1

6

60225681

Ring, bearing seat

1

7

60225682

Bearing, needle, axial

1

8

60225683

Key, parallel

1

9

60140758

O-ring

3

10

60225684

Plate, distributor

1

11

60225685

Set, gear wheel

1

12

60225686

Cover, end

1

13

60225687

Washer

7

14

60225688

Bolt

7

15

60225689

Valve, check

2

 

Leave a Reply

Your email address will not be published. Required fields are marked *